
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t / C A / S F P U C / 7 2 4 0 A 0 0 / F i n a l  D r a f t  P M - T M / E x a m p l e  T M T e m p l a t e . d o c  ( A )  

 City and County of San Francisco 
 2030 Sewer System Master Plan 
  
 TASK 600 
 TECHNICAL MEMORANDUM NO. 602 
 CONFIGURATION ANALYSIS 
 
 
 FINAL DRAFT 
  
 
 
 
 



DRAFT - October 19, 2009 2 
pw://Carollo/Documents/Client/CA/SFPUC/7240A00/Final Draft PM-TM/Example TMTemplate.doc (A) 

CITY AND COUNTY OF SAN FRANCISCO 
[...]
OS - 2. Treatment facilities necessary to accommodate treatment of all dry weather flows 

from the Bayside sewerage area at the Oceanside Treatment Plant. 
 

OS - 3. Treatment facilities necessary to accommodate treatment of dry weather and wet 
weather flows (not including CSOs) from a partial diversion of flows from the Bayside 
sewerage area at the Oceanside Treatment Plant. The amount of diversion will be 
matched with the existing capacity of the Oceanside Treatment Plant and use of the 
(expanded) wet weather pumps in Westside Pump Station for decanting of excess flows 
during wet weather without impacting the Westside CSD practice.  This treatment 
scenario is associated with the Cayuga Tunnel concept. 

                                                 
1This memo covers liquid processing facilities.   Solids processing facilities will be covered in another document. 



General Assumptions and Criteria for Treatment Alternative Footprint Analyses  
May 23, 2006 
Page 2 
 

Bayside Treatment 

 
BA - 1. Treatment facilities required to treat all Bayside flows that are currently routed to 

the Southeast Plant with footprint reductions achieved through replacement of existing 
facilities with more optimally sized and aggressively loaded treatment processes. 
 

BA - 2. Treatment facilities required to treat all Bayside flows that are currently routed to 
the Southeast Plant at a new “green field” central location. 

 
BA - 3. Treatment facilities required to treat the North Shore drainage area (North Shore 

Pump Station) dry weather flows at new secondary treatment facilities located at the 
North Point Wet Weather Treatment Facility.  Also includes expansion of wet weather 
treatment capacity from 150 mgd to 240 MGD (or higher) depending on CSO system 
evaluation. 

 
BA - 4. Treatment facilities required to treat the Channel drainage area (Channel Pump 

Station flows minus the North Shore Pumping Station flows) dry weather flows at new 
secondary treatment facilities at some location near the Channel Pump Station. 

 
BA - 5. Treatment facilities required to treat the portion of dry weather flows remaining at 

Southeast plant after diversions to the new treatment facilities at North Point and 
Channel Pump Station area are completed (see BA - 3 and BA – 4). 

 
BA - 6. Treatment facilities for wet weather flows (not including CSOs) at a reconfigured 

Southeast Plant resulting from diversion of Bayside sewerage area dry weather flows to 
the Oceanside Plant. 

 
BA - 7. Treatment facilities required to treat the portion of dry weather flows remaining at 

Southeast plant after partial diversions of Bayside sewerage area flows to the Oceanside 
plant with implementation of the Cayuga Tunnel concept. 

 



 

p:\128000\128680 - sfpuc cs 748 b\alternatives\pms\pm consolidation\602  -configuration analysis\appendix a footprintcriteria.doc 

 
Flow and Load Assumptions 
 
SFPUC staff developed the flow and load analysis shown in the table below.   

ADWF
DW 

Peak 
Hour

Secondary 
Capacity

Total 
Capacity

ADWL
Max 

Month
Max Week Max Day ADWL

Max 
Month

Max Week Max Day
2nd Max 

Day
ADWL

Max 
Month

Max 
Week

Existing OSP - 15.3 24.3 43 65 39,900 46,700 59,100 82,500 42,400 51,200 66,800 122,000 -- 6,720 7,870 9,970

Existing SEP BA-1, BA-2 79.4 106.2 150 250 186,000 225,000 243,000 328,000 198,000 280,000 335,000 773,000 536,000 33,800 41,000 44,300

All SEP Flow to 
OSP

OS-1 94.6 130.5 193 315 226,000 272,000 302,000 410,000 240,000 331,000 402,000 890,000 658,000 40,600 48,900 54,200

Bayside Dry 
Weather Flow to 

OSP a
OS-2 94.6 130.5 130 b 171 c 226,000 272,000 302,000 410,000 240,000 331,000 402,000 890,000 658,000 40,600 48,900 54,200

Cayuga Flow to 
OSP

OS-3 To be determined

SEP Flows at NP BA-3 18.4 25.7 36
150+ 

(250) d 38,600 48,000 52,300 73,000 41,000 60,800 74,100 179,000 122,000 7,030 8,750 9,500

SEP Flows at 
New Channel

BS-4 30.8 43.0 61 50+ d 73,300 91,300 99,500 138,000 78,000 116,000 141,000 341,000 233,000 13,400 16,600 18,100

Reduced SEP 
Flows

BA-5 30.2 37.5 53 200+ d 73,800 85,700 91,100 117,000 78,500 103,000 120,000 252,000 181,000 13,500 15,600 16,600

SEP Wet Weather 
Only

BA-6 0 0 0 100+ d To be determined

SEP After 
Cayuga Diversion

BA-7 To be determined

Notes:
a  Peak loads are the same as "All SEP Flows to OSP," since SEP peak conditions occur at less than 150 MGD flow.
b  Citywide peak (hourly) dry weather flow
c  Existing OSP capacity (65 MGD) + Bayside dry-weather peak flow
d  Additional primary capacities to be determined by CSO system evaluation

Major Assumptions:

1. ADWF flow and loads are based on population and water demand projections for 2030, and a wastewater:water ratio of 0.95

2. Bay water intrusion is allocated as:  North Shore--0.5 MGD; Channel--0.5 MGD; Islais Creek + Sunnydale--1 MGD

3. North Shore, Channel, Islais Creek and Sunnydale Drainages have the same peaking characteristics as total SEP flow

4. Peaking factors are derived from historical records:

* 1995 Southeast Plant data

* 2004 Oceanside Plant data

5. Outside wastewater sources: (to be revised when more reliable projections are available)

* North San Mateo Co. and Presidio flows are assumed to remain at their current levels

* Bayshore and Brisbane flows are at their maximum limits (5 and 6.7 MGD).  They are not applied with peaking factors

6. BOD and TKN follow the same peaking characteristics as COD

Condition
Option 
Label

TKN, ppdFlow, MGD BOD, ppd TSS, ppd



 

p:\128000\128680 - sfpuc cs 748 b\alternatives\pms\pm consolidation\602  -configuration analysis\appendix a footprintcriteria.doc 

 
 
Preliminary and Primary Treatment Process Assumptions 
 
Assumptions regarding the need for preliminary and primary treatment in various footprint 
analyses are driven by the plant that is being analyzed. 

North Point Wet Weather Treatment Facility 

The North Point Plant is a former primary treatment plant that has been converted to a wet 
weather treatment facility. Scenarios anticipate that the existing facilities for wet weather 
treatment should remain and that any secondary treatment at the site be provided with a new 
parallel treatment process. New preliminary and primary treatment processes should be 
included with new secondary treatment and disinfection processes for the new North Point Plant 
facilities. 

New Channel Plant 

Any secondary treatment associated with a new plant near the Channel Pump Station would 
need to have associated preliminary and primary treatment processes. 

Southeast Plant 

Revised secondary treatment facilities at the Southeast Plant will take their flows from common 
preliminary and primary treatment facilities that handle wet weather flows designated for primary 
treatment only and flows that can be accommodated with the secondary treatment processes. 

Oceanside Plant  

Revised secondary treatment facilities at the Oceanside Plant will take their flows from common 
preliminary and primary treatment facilities that handle wet weather flows designated for primary 
treatment only and flows that can be accommodated with the secondary treatment processes.  
Grit handling facilities are currently overwhelmed at times, and the grit handling system will 
need an upgrade. 

Representative Preliminary and Primary Treatment Technology Assumptions 

Where required, preliminary treatment is assumed to include lift pumping, screening with 
mechanically cleaned bar screens, and grit removal with either aerated grit tanks or vortex type 
grit separation processes. 
 
Primary treatment will generally be assumed as conventional primary sedimentation. Chemically 
Enhanced Primary Treatment may be considered in special instances (e.g. ahead of biological 
aerated filters or perhaps for increased primary performance in wet weather conditions). 
 

 
Secondary Treatment –Representative Process Technology Assumptions 
 
Suitable treatment locations in developed urban environments like that in San Francisco means 
that treatment technologies must be identified that fit within site constraints and that can be 
shielded or screened for aesthetic reasons.  Therefore, for planning purposes, representative 
technologies must be identified that can be used as “place holders” for siting and environmental 



General Assumptions and Criteria for Treatment Alternative Footprint Analyses  
May 23, 2006 
Page 5 
studies, recognizing that by the time of design, newer more attractive technologies may be 
identified and chosen for implementation. 
 

Compact Secondary Treatment at New Sites  

 
Treatment schemes BA-3 and 4 considers decentralizing treatment by providing new treatment 
facilities at or near the North Point plant and the Channel PS, thereby reducing the flows treated 
at the Southeast plant.  Also, BA-2 considers relocating all flows now currently treated at the 
Southeast plant to a new treatment plant  
 
For the new plants at or near North Point and Channel sites, or a completely new site, space 
constraints lead to the conclusion that the most compact treatment processes must be chosen, 
even though they will not have the lowest life cycle costs compared to the more conventional 
technologies such as employed currently at San Francisco’s plants. Thus, the conventional 
technologies, such conventional activated sludge, high purity oxygen activated sludge, and the 
trickling filter/solids contact technologies were not considered for North Point or Channel sites or 
a completely new site (under BA-2)2. 
 
The assessment was that compact treatment technologies are currently developing or evolving 
at a rapid pace of development, with new variants appearing in the market place almost 
annually.  Since the actual design of new wastewater treatment plants is likely a decade away, it 
was determined that only small number of representative technologies would be considered for 
the purposes of determining compact plant footprint.  Several technologies were considered as 
follows: 
 

 Deep shaft.  This technology involves a vertical shaft (several hundred feet in depth) with 
a pipeline within the center shaft that allows reverse flow for aeration and circulatory 
flow.  Aeration at high pressures results in supersaturation of dissolved gases which are 
released when the flow is brought to the surface.  Post aeration must relieve the gasses 
to allow sedimentation.  Because mixed liquor levels are very high, larger than normal 
secondary clarifiers must be employed, which reduces any space advantage of the 
process.  Alternatively, smaller flotation tanks may be used for solids separation, but 
there have been problems with meeting secondary treatment requirements when using 
flotation as the designs have not been optimized for clarification.  Therefore, the 
technology was not considered as the representative compact technology, but future 
developments in flotation separation could permit its reconsideration later. 
 

 Deep Aeration Tanks.  Aeration tanks can be built deeper (say 30 ft) compared to the 
shallow sidewater depth typically employed (for instance, the oxygen reactors at the 
Southeast plant are 15 ft deep).  Fine bubble diffusion can be used to increase energy 
efficiency over existing technology. To prevent flotation of solids in downstream 
secondary clarifiers due to supersaturation of dissolved gasses, post aeration is typically 
provided in aerated channels distributing the mixed liquor to secondary clarifiers.   These 
deeper aeration tanks can be followed either by flocculator clarifiers, which are typically 
loaded from 25 to 50 percent higher than conventional clarifiers because of their greater 
depth (20 vs. 15 in ft in current clarifiers), rapid sludge withdrawal and improved 

                                                 
2 If, contrary to our expectations, a site is found that will accommodate conventional technologies, this assumption 
can be revisited during later planning. 



General Assumptions and Criteria for Treatment Alternative Footprint Analyses  
May 23, 2006 
Page 6 

hydraulic features.  Alternatively, rectangular secondary clarifiers can be stacked one 
atop the other and can be considered if there is insufficient room for flocculator clarifiers.  
They take somewhat less space than flocculator clarifiers, but have the disadvantages of 
greater difficulty of flow balancing as well as reduced ease of access for maintenance.  
The deep tank aeration technology option is considered a well developed and proven 
process. 
 

 Membrane Bioreactor (MBR) technology.   MBRs are activated sludge processes that 
use membranes for solids separation instead of secondary clarifiers.  In modern designs, 
the membranes are placed in the aeration tanks. The membranes allow operation at 
high mixed liquor suspended solids levels (7,000 to 10,000 mg/L compared to 1,500 to 
4,000 mg/L in conventional plants) and eliminate the need for space consuming 
secondary clarification.  Thus, there typically is significant space savings, particularly 
when high degrees of treatment are required such as when ammonia oxidation 
(nitrification) must be maintained.  MBRs have recently been employed for decentralized 
treatment plants in urban environments precisely because they are compact 
technologies that can be hidden in buildings that mimic neighboring buildings.   In larger 
plants, such as those considered here, MBRs are typically preceded by primary 
sedimentation so as to reduce the organic loading on the biological process.  The MBR 
process is the newest process in the compact technology array, with fewer large plants 
in operation (and for relatively shorter periods).  It is still undergoing rapid technological 
change and development with remaining research questions.  For instance, on site 
testing by the University of California and the SFPUC for the Water Environment 
Research Foundation (WERF) showed that s membrane separation rates decline during 
wet weather events in a combined sewer system due to increased production of colloidal 
proteins and carbohydrates.  Research is ongoing to address these questions, and if the 
process were recommended to be a feature of the master plan, future demonstration or 
large pilot scale testing would be necessary to refine design parameters.  

 
 Biological Aerated Filters (BAFs).  BAFs are submerged fixed film biological reactors in 

which microorganisms, attached to the reactor media, reduce the carbonaceous (and 
where required, the nitrogenous) content of the incoming wastewater.  The reactors also 
operate like filters, in that most of the influent suspended solids are trapped by the 
media, thus eliminating the need for separate secondary clarifiers.   However, to meet 
secondary treatment requirements, it has been found that the BAF reactors have to be 
preceded by chemically enhanced primary treatment (CEPT) to reduce the influent BOD 
and SS loads.  At least two of the BAF equipment providers have very large facilities in 
operation around the world (e.g. at 70 to100 mgd), and others are starting to gain similar 
experience.  As an example of a municipality in a similar situation to that for the City of 
San Francisco, planning for the City of San Diego’s Point Loma plant site compared 
conventional to space saving technologies. If converted to full secondary, the Point 
Loma site would have to accommodate an average dry weather flow of 240 mgd.  
Layouts showed that in the land available, 240 mgd of BAF capacity could be fit on the 
Point Loma site, whereas only a reduced capacity could be processed by high purity 
oxygen activated sludge technology (150 mgd).  There are concerns about application of 
BAF technologies for carbonaceous BOD removal in San Francisco.  First, most BAF 
applications include nitrification and there are few BOD removal only applications around 
the world to develop wastewater specific design criteria.  Second, the BAF technology 
requires CEPT as pretreatment, and the historical experience with CEPT at San 
Francisco plants has resulted in poor performance during wet weather events (so poor 



General Assumptions and Criteria for Treatment Alternative Footprint Analyses  
May 23, 2006 
Page 7 

that CEPT had to be shut down during wet weather).  Low alkalinity during storm events 
has made chemical addition with ferric chloride ineffective due to the lack of pH control.  
CEPT failure could not be tolerated during storm events. It may be possible to develop a 
pH control system could be successfully implemented that would deal with the rapid 
changes in alkalinity that can occur within minutes during wet weather events.  Thus, the 
CEPT/BAF technology should be demonstrated with careful pilot or demonstration scale 
testing to show that it can perform effectively under the highly variable conditions 
prevalent during storm events.  Thus, to qualify the CEPT/BAF technology for 
implementation later, demonstration or large pilot scale testing would be necessary to 
refine design parameters. 

 
Thus, the three compact technologies identified for purposes of footprint analyses on compact 
urban sites are the deep tank aeration process, the CEPT/BAF process and the MBR process.  
Based on past experience, the life cycle cost of the various technologies can be ranked as 
follows:  Deep tank aeration < CEPT/BAF < MBR.  The space requirements follow in opposite 
order:  MBR < CEPT/BAF < Deep tank aeration. 
 
Considering state of development, life cycle cost, space requirements, and operational 
complexity, each site will be examined to establish the representative compact secondary 
treatment technology appropriate for that site.  Where sufficient site is available, the deep tank 
process will be used.  If the site is insufficient for the deep tank process, then the CEPT/BAF 
process will be configured for the site.  Finally, if there is insufficient room for the CEPT/BAF 
process, then the MBR process will be designated as the representative compact secondary 
treatment process.  Finally, any Bayside treatment site involved in an alternative that involves 
discharge to the Bay must include site area available for potential future implementation of  
Advanced Secondary treatment processes, as described in a later section. 

Treatment at the Southeast Plant Site    

 
For any alternative using the southeast plant site (e.g. BA-1), a reduction in land area used for 
treatment is desired, to allow an increase in buffer zones and other uses of the site. With 
redesign of the site, there is less pressure to go to extremes in compact technology, as the site 
is the largest of any considered.  Therefore, making use of updated conventional technologies 
that consume less space would be the likely scenario with the lowest annual life cycle costs.  
Several different situations arise with the use of the site, ranging from primary only to 
continuation of use of the site for the current service area: 
 
Transfer of all secondary treatment to Oceanside, with only primary treatment at Southeast 
during wet weather (BA-6). Under this scenario, it is assumed that conventional primary 
treatment will be employed for wet weather treatment at the Southeast site, as it now for current 
primary treatment.  If only 150 mgd of primary treatment is provided, as is done currently, fewer 
primary clarifiers would need to be in service, since the flows now receiving secondary 
treatment, presumably would also receive primary treatment at the Oceanside site. It is 
assumed the newer primary clarifiers would be employed for this service.  If a higher degree of 
CSO reduction is target in any system alternative, this assumption would have to be 
reassessed. 
 
Retention of existing service area flows on site for secondary treatment with primary treatment 
also during wet weather (BA-1).  For this alternative, it is assumed that high purity oxygen 
activated sludge would be retained as it is the most space effective conventional biological 